The Challenge Machinery Company provides owner's
manuals on its products solely as a courtesy to its customers.
See the information below before using this manual.

These manuals are for reference only. These manuals include products which are non-
current, unsupported or no longer produced by The Challenge Machinery Company, and are
provided solely as an accomodation to our customers. By providing these manuals, The
Challenge Machinery Company makes no representation or warranty as to the products,
their current condition, or their suitability or fithess for use in any particular application, which
are the sole and independent responsibility of the product owner and user.

Older products may not comply with current safety procedures, guidelines or regulations,
and it is the product owner's and user's responsibility to evaluate the suitability and fitness of
the products in their current use and application. The Challenge Machinery Company makes
no representation, warranty or recommendation regarding any modifications which may be
required on non-current or unsupported products. The Challenge Machinery Company
assumes no liability for any modification or alteration to any Challenge product, and any such
modification or alteration to any Challenge product is not authorized by The Challenge
Machinery Company. The availability of these manuals is solely for the purpose of providing
reference information for the products.

This manual may not be complete in all aspects of product maintenance and repair. All
products should be used only by qualified and properly trained personnel, following proper
safety procedures. All products should be regularly inspected and maintained, and their condition,
application and use should be periodically evaluated by qualified personnel. Only qualified and
properly trained technicians should perform maintenance, repair and replacement
procedures. Attempting these procedures without proper training may cause machine
damage or operator injury!

Products may be unsupported by The Challenge Machinery Company due to age or the
unavailability of parts from their original manufacturer. No parts or product support will be
available to repair or maintain unsupported products. Older products may not be UL listed (if
the product does not have a UL label it is not a listed product), and may not comply with
applicable installation or other regulations or requirements if relocated to a new facility.
Many municipalities require a product to be UL listed before an electrician will connect power
to them. Often the cost of updating an older product to comply with current safety regulations is
greater than the value of the product.



SERIAL NO —

$10.00

MODEL —

SAFETY ALERT

TION. Personal injury may result if safety precautions are not carefully read before

g This safety alert symbol means CAUTION/WARNING-PERSONAL SAFETY INSTRUC-

attempting to operate or repair this machine. See SAFETY PRECAUTIONS, page 2.
This machine is designed for ONE PERSON OPERATION ONLY!
Always DISCONNECT THE POWER before working on this machine.
DO NOT OPERATE WITH ANY GUARDS REMOVED! Replace all guards before operating.
CRUSHHAZARD - keep hands fromunder paper clamp. Use Jogging Aid and backgage cont
to position and remove stock.

Imstructio
Rralntisii\ e

ALWAYS GIVE THE SERIAL NUMBER OF YOUR MACHINE WHEN WRITING.

Sold and serviced by

THE CHALLENGE MACHINERY COMPANY
1433 Fulton Street / Grand Haven, Michigan U.S.A. 49417 / Phone: 616/842-8300

F. 250-B




INTRODUCTION

WELCOME to the family of Challenge® Champion® users. Challenge has been developing and manu-
facturing Graphics Arts Equipment for over 100 years and is today one of the world's leading
producers and distributors of Paper Cutters, Paper Drills and Bindery Equipment.

THE CHALLENGE REPUTATION is important to you as a user for the continuous, ready availability
of parts and service.

THIS MANUAL is designed to help you get the most from your Challenge equipment. Keep this
manual in a safe, convenient place for quick reference by operators and service personnel. ‘

SAFETY ALERT! This symbol means, CAUTION/WARNING: Person @
A instructions! Pay special attention to the instructions in bold type. Persona

READ THIS MANUAL BEFORE OPERATING! Follow precautions and in lven
should have years of trouble-free operation. If after readingthe manua[ till re
t yo

your Authorized Challenge Dealer or the Challenge Service DepaﬂQ he de
8

or for service questions, call 1-800-592-0022; in Michigan, call 1 4 8300

FOR PARTS OR SERVICE contact the Authorized Ch Ier fro purch

machine. Use the illustrations and paris lisis at th isma a[ n lfy the rts
needed. Always give the SERIAL NUMBER 0 Lofy toin th correct
paris are sent as soon as possible.

Take a few moments right now a YO NE SE BEH in the space
provided on the front cover of to fill out t ty card accompanying

this manual and return it DI
%ﬂormatson onrecord at Challenge.

he Challenge Service Department, 1433
300.

STATE ZIP
DATE INSTALLED

LIMITED WARRANTY

quipment is guaranteed to be free from defects in workmanship or material for a period of one year from
the date of installation, except components purchased by Challenge which carry the manufacturer's warranty.

We will repair or replace, at our option, any equipment proving defective, not caused by accident, misuse or
improper maintenance, if returned to our factory, transportation charges prepaid. This warranty does not
include the cost of labor to replace defective components. Check the purchase agreement from your Dealer
for a statement of labor warranty.

Should you find anything wrong, contact the dealer from whom the equipment was purchased. Challenge will
not be responsible for any charges incurred without its specific written authorization.

Challenge® and Champion®are registered trademarks of The Challenge Machinery Company, 1433 Fulion Street, Grand Haven, Ml 49417,
Copyright © 1989 by The Challenge Machinery Company. All rights reserved.

F.250-B/CHAMPION/OCT 89

result if the precautions are not read and followed. ‘ e




TABLE OF CONTENTS

A S L e S S ———— 2

Installation and Operating INStrUCHONS .....cccccviviveiiiciiiei e e 3
TR =T = I o1 O 9
Arch, Base, Knife Bar, Motors,

Motor Mount Brackets and Component Parts .......c.cccccieecveeeicciencinesnnenn. 10
Table, Backgage, Clamp and Component Parts ........cccccccevevevvecciieceeeccieee, 12
Hydraulic System Parts, 230-305, MB, MBD ...........ovvvvvveeereoesoeeeereesereseeenn Q .,
Electrical Schematics 1 & 3 Phase ........ccceevvevieivieicecceeecvecvee e 0
Wiring Diagram 230/460V 1 &3 Phase ..........ccovvvvveeveevisiinireneanns Q ....... 1
Split Back Gage and Parts............ccccvereiinnneereeniinnnreeeeceeense gD oo oo e BV
False Clamp Plate Attachment .........cccccceeeevveeeeneceivnennne $° ............

Automatic Clamp and Spacer Assembly ................. ?
Automated Backgage .........ccceveeeueeeeereevnnns o ............ “ YW ?
Hydraulic Assembly, MC, MCD and MCPBG@..V............ “ .......... 6
Electrical Diagrams MC & MCD: M & ....... ‘ ........... \» ......... 29

Automatic Spacer ........c.c.c...... 0 ....... W ... )\ A 30
Service Chart ..., ? ........... ,?0 .......... Q ......................... 31
32

Vickers Power Pack . &.9C... 5. ? ...............................................
Jogging Aid ....., gg ........ Ee ....... ‘9 ........................................ 33

F.250-B/CHAMPION/OCT 89




SAFETY PRECAUTIONS

This safety symbol means CAUTION/WARNING - PERSONAL SAFETY INSTRUC-
TION. Read the instructions because it has to do with safety. Failure to comply with
the following instructions may result in personal injury.

= This machine is designed and safeguarded for ONE PERSON operation. NEVER operate
the cutter with more than one person.

- Safety of this machine is the responsibility of the user and operator. Use good judgement
and common sense when working with and around this machine.

- READ and understand all instructions thoroughly before using the cuiter. If questions
still remain, call your Authorized Challenge Dealer - Failure to understand operating i
structions may result in personal injury.

= Only trained and authorized persons should operate the cuiter. Turn the machin * ‘
remove the key to prevent unauthorized use. e‘
- DO NOT ALTER SAFETY GUARDS OR DEVICES, they are for your protecii shoul
not be altered or removed. Severe lacerations or dismemberment ¢ . d»
- DISCONNECT POWER before cleaning, lubricating, servicing or m stm
requiring power. Lock the disconnect switch in the OFF positi er Lock- -
cedure below. & \
= Have your electrician make sure the cutter is properly groutided. e‘
- Have your electrician check for sufficient power to e the cu I Y »
= OBSERVE ALL CAUTION PLATES mounted on . e
- KEEP FOREIGN OBJECTS off table and aw. ter b de?
« BE EXTREMELY CAREFUL when handli utter kni e acera-
tions or dismemberment could resul rocedur
« KEEP THE FLOOR around the ¢ and Z}
«  When replacing hydraulic pa slo lease pressure. Never
loosen connectionhs with
- If the cutter sounds o off consult the Service Chart in this

manual. If the pro ave d by a qualified service person

+ CRUSHH
NOT REST

P, andling paper under the clamp. DO

LAMP AREA! Use aJogging Aidtoalign and load
remove stock.

il knife has returned to up position, page 15. The knife
¢ the blade edge exposed.

UARDS REMOVED! Replace all guards after adjusting,

For maximum safety when making adjustments or
repairs to your machine, be sure to lock out the main
power control switch to which the machine is con-
nected. The switch should be thrown to the OFF
position and a padlock placed in the loop. The key
should be held by the person servicing the machine.

(il 1)

2 F.250-B/CHAMPION/OCT 89



INSTALLATION AND OPERATING INSTRUCTIONS

JOGGING AID

Loading - Challenge offers for sale a series of jogging
aids forloading stock. The use of the jogging aid allows
the cutter operator to load and align stock without
placing hands or arms under the clamp and knife area.

(fig. 2)

Load and align your stock against the side guide, fig. 2,
then square it to the backgage for cutting.

You can make your own (drawing in back of m
purchase a high quality manufactured joggi
contacting your authorized Challenge

Unloading

knife
nd safely

ATTEMPT TO RE-
IL THE KNIFE AND
PED IN THE UP POSITION!
ue to up, fine trim may have a ten-
dency to k to the clamp or knife surfaces.
Fingertips might be drawn into the gap between
the knife and clamp if this is attempted. Wait
until the knife and clamp are BOTH up before
removing stock trim.

ING:

$6Mp HAY

evelinr IFwith o
« dd oil %}9 ry.
Tabl¢ W\I!acksz attach exten-
e
with 1/4-

INSTALLATION MB (SEE ADDED INSTRUCTIONS
FOR M— C, CD, CPB, BD.)

WARNING: SHOCK HAZARD! Always

disconnect power at main power panel
before working on the cutter. Lock it out to
prevent accidental power up. See Power Lock-
out Procedure, page 2.

F.250-B/CHAMPION/OCT 89

Cutter is shipped with Knife, Backgage, Tape and
Table Extensions removed.

A separate sheet of instructions will be added if special
shipping instructions were specified.

After all crating material except protecting board under
Clamp has been removed and machine is thoroughly
cleaned, oil all bearings and working surfaces. (See
olling instructions in maintenance section.)

capscrew (L) and wash d
rear wheels and co tape spri
Remove oil pgr oil re \yrepla \
breathV( v ‘

i $ reather

s and.e
xtepsions polished face toward the
ex head cap screws.

xtensions to table using 3/8-16 x 1" hex

CAUTION: HAZARDOUS MOVING

PARTS. Cover guards removed for il-
lustration only. DO NOT OPERATE WITH
ANY GUARDS REMOVED!

(fig. 1)
3




being sure that motoris turning in direction as indicated Adjusting Clamp Pressure
by arrow on motor and hydraulic unit.

CAUTION: DO NOT set the clamp pres-
Remove clamp protecting board. sure below 400 psi. Pressures below this
will not allow the auto cycle to operate properly
Install knife (see maintenance section for knife instal- and the knife will come down before the clamp.
lation). Severe lacerations and stock spoilage could
result.
SEQUENCE OF OPERATION
You may find it necessary to adjust clamp pressure due
Operation to stock variation. This can be accompli as
follows:

Push start button (D) to start motor.
1. Open pressure gage valve (H
Switchonfluorescent table light and tape magnifier (A).

Switch on light line (C). This light is more effective with
fluorescent light off.

CLAMPING AND CUTTING CYCLE

WARNING: CRUSH HAZARD - Keep feet
off the clamp pedal when handling paper
underthe clamp. Use ajogging aid to align stock

r fro
aches
nife O

e knn‘e ss both “cut” buttons (B) and
I knif es bottom of stroke.
Release either button and knife bar will automatically
return to “up” position. CAUTION: HAZARDOUS MOVING
PARTS. Cover guards removed for il-
Backgage lustration only. DO NOT OPERATE WITH
ANY GUARDS REMOVED!

in the cutter.

. v ~ (]
q é“g
ose p su“ge valve (H).

$

Clamp Down

Depress upper back portion of { and ho°
until clamp is down.

After clamp pressure is I ot m oved
fromtreadle befor r‘e c g a Etartev

To Raise @ Q \
tt Qw unti

Backgage movement: Backgage forward - turn
handwheelclockwise. Backgage back - turn handwheel (fig. 2)
counterclockwise.

Backgage locking: Backgage canbe locked in position
by using thumbscrew (E).

4 F.250-B/CHAMPION/OCT 89




ADDITIONAL DIRECTION FOR INSTALLING AND
OPERATING MODELS 230 - 305MBD, MCD, MCPB
AND MBPB CUTTERS.

1. Clean all machine surfaces and moving parts.
2. Place table in position.

Reinstall the backgage control box under front of table.
Connect the two wires from the backgage brake to the
box.

Reinstall the wires to the backgage motor. This will be
in conduit and lying in the cutter base.

This spacer cable #4139 or #6184, ref. #22, page 22
should now be restrung. The right cable goes around
pulley assemblies and to the backgage nut #4473, ref.
#51, page 24. The left cable attaches to the other end
of the backgage nut; this part of the nut is located under
the table. When fastened, the cables need not be
extremely tight but just snug. Reference #41, page 24
pictures one of the cable ends that it into the backga
nut.

3. Backgage Operation

To operate the backgage under

must be energized by the OF togg
Then you may select to 0] nually o
cally by the second To whichism

Edon
le

With
AL v

‘A’ for automahc a man nly spee
that can be ¢ forw
& motor

ame ? i .
i iesthatthe Edon Unitis energized
se should be checked.
The Edon Unit should be turned off when cutter is not
in use.

The backgage can be operated by power under man-
ual control to any position within the cutting limits and
then if desired, a very close setting may be made by
pushing the handwheel #4148 and at the same time
turning it to bring the tape to the desired reading.
Pushing the handwheel de-energizes the backgage
brake and allows the operator to operate backgage
while handwheel is depressed.

F.250-B/CHAMPION/OCT 89

Automatic Operation

After stops are set o the desired position, turn switch
to automatic operation. After each cutting-clamping
cycle, gage will move forward to the next stop automati-
cally.

Using False Clamp Plate

WARNING: ALWAYS disconnect the

power and LOCK IT OUT befor: talling
or removing the false clamp pla
tempt to install or remove th
from the front of the machi
and stand clear when

Be sureto havet ;
page 22, m

shait, ref. Y
ing In I for AW

Img

umb c 3 page 22, for clear-
end of the switch bracket.
#24 with the stops on it, inthe
uare h

Be sure to enter the stop shaft
in |ts slot and screw it halfway into the
The measuring scale should face the
Tnghten the thumbscrews, ref. #32, that
ure the stop shaft in its bracket.

Setting the Stops

Set the first stop on the left end of stop shaft to
correspond with the length of the last cut and then each
respective cut until all the stops are set accordingto the
job to be cut.

Setting the Reverse Collars

Loosen the thumbscrews on the reversing collars, ref.
#36, located on the reversing rod, ref. #38. The right
hand collar is located about 1/2" to the right of the first
stop. The left hand collar is located to the left of the last
stop. This distance will vary depending on how far the
operator wants the last pile of stock to be brought
forward before the backgage returns to the first cut
position.

Installing the Sensing Head (original installation)

Locate the sensing head, ref. #19, on the two position-
ing pins provided on the sensing head mounting block,
ref. #18. Secure it with the socket head capscrew, ref.
#20, provided.

]

)




Testing the Stop Set Up

Boththe main switch and the auto-spacer switches are
energized. Pushthe left hand reverse collar to the left.
The backgage should return to its rearmost position,
reverse itself and move forward to the first position.
Using scrap stock, run through the entire cutiing se-
quence and check for accuracy. Use the knurled
adjusting screw onthe left end of the stop shafito make
your correction on only the last cuiting position, if that
one is not correct, than work up the scale by adjusting
each stop individually, if in need of correction. A
setscrew stop, wrench is provided for this. To bring the
backgage to any desired stop you have to actuate the
clamp down and up to bring the power into operation.

Maintenance

CAUTION: Replace all guards. Never

operate cutter with any guards removed.

Periodically, lubricate the pulleys about which the sieel
cable travels. The two shafts that the assembled stop
guide ride on should be kept clean and lightly oiled with

light machine oil. An accumulation of dust and pow eo
will hinder proper functioning of these parts.

MAINTENANCE
Oiling Instructions

Weekly (or every forty ( of op a

"(lOI‘I |n
hbef
rlca ubn ate all

Re s&tal covers and right
cover. find one oil hole behind each

four

position.
cating

Make certain that all oil holes are free from dust and
dirt.

Lubricate both ends and sides of knife bar where bar
contacts the gibs.

Lubricate back gage slide bar located under table.

Check oil level in power pack, refill if necessary. (See
Hydraulic System Maintenance section.)

RECOMMENDED HYDRAULIC OILS

The MB hydraulic unit is filled with ten quarts of Rykon
No. 100 oil (22 quarts MC). It should be checked every
week, drained and refilled with fresh oil every 1,000
hours of operation or once each year, whichever oc-
curs first. Add or replace with any of the following
recommended oils if Rykon No. 100 is not available.

CAUTION: USE ONLY ONE OF THE REC-
OMMENDED OILS OR AN ISO VG 10
draulic Fluid equivalent. Oils other than
ommended type will cause seals
deteriorate. Dangerous opera |t|ons

could result.

Oil Name Dl

Rykon No. 100

Duro AW ?
» XXon
\ Gulf
“ Lubriplate
“ Mobil

Pennzoil
Phillips

Shell

Sohio

Sid. Qil
Indiana/Boron
Sun Qil Co.

nVlS 851 WR
Hando HD 100 Texaco

Unax AW 100 Union Qil Co.

CAUTION: NEVER USE Automatic trans-
mission oil or brake fluid as a substitute!
Oils otherthan the recommended type will cause
seals, cups and O-rings to deterlorate. Unsafe

9‘“’"\, :

operating conditions will resulit.

To Adjust Knife Bar Gibs

Be sure that knife bar is directly back of screw being
adjusted, i.e., knife bar should be a top position when
adjusting top screws and at bottom position when
adjusting bottom screws, otherwise gibs may be ad-
justed too tight and result in the scoring of knife bar and
gibs.

To Square Backgage

When necessary to square backgage to knife, while
facing the rear of cutter, loosen the right hand nut and
screw and tighten the left hand screw and nut to
advance left end of backgage. Vise-versato advance
the right end.

F.250-B/CHAMPION/OCT 89



Changing Knife (see fig. 3)

observed and extreme care Is taken when han-
dling knives.

CAUTION: Changing knives can be very
dangerous unless safety precautions are

Make sure knife lifters are properly installed.

Keep handiing of unprotected knives to an
absolute minimum.

Clear off cuttertable and side tables before re-
moving knife.

Have scabbard on cuttertable and insert knife
immediately.

Warn people of any unprotected knife.

Knife changing is a ONE PERSON OPERA-

. Disconnect the power and lock it out, see Power

Lockout Procedure on page 2.

. Remove the bolts in the two slotied holes of the

knife bar and replace them with the knife lifters.
Tighten the lifters enough fo hold the blade in
place, and remove the remaining four bolts.

. Clear the tables and put the empty knife scabbard

on the table.

TION! Having more than one person trying to
change knives invites accidents.

Knife changing equipment is included in ev
toolkit. The following instructions show
and install a new or sharpened knife,
through these instructions AT L

attempting to actually chan
Knife Removal: é

«©

5

any ;i
ry er a
loc

ke
cut b ldm nand
e buu

|t out! See

D
per deflector option, lock it

e |ppe

own b g the lock knob all the way in.
Backﬁknﬁe adjusting screws onthe top of the
knife bar as far as they will go (counter-clockwise).
A new knife will cut deeper than an old knife that
has beenground severaltimes. Ifthe adjusters are

not backed off, damage can result to the new knife
and/or the cutting stick.

Raise the knife by reconnecting the power and
pressing the START button.

CAUTION: The knife and clamp will

return to the up position when the
START button is pressed. Keep tools and
hands clear!

F.250-B/CHAMPION/OCT 89

pletel
B &

DANGER: Knives are hea

(fig. 3)

Grasp the knife lifters firmly and at the same time,
turn counterclockwise to release the knife fromthe
knife bar. Lower the knife down and to the right.
Bring the left side out first and put the blade in the
scabbard immediately.

Knife Installation:

1. Use the cutting stick puller to remove the cutting

stick. Turn the cutting stick o a new surface.

. Check to make sure the paper deflector is locked

down, see Knife Removal, step 3 above. Also
check that the knife adjusters have been backed
out ref. #15, page 10.

. Place the new knife/scabbard on the cutter table.

. Remove the knife retainer screws and insert the

knife lifters into the knife bolt holes (use the lowest
holes) corresponding to the slotted holes in the
knife bar. Enterthreaded portion of knife lifters into
holes in knife until they contact the scabbard, then
back off 1-1/2 turns.

8
]



5. Grasp the knife lifters, lift the blade and insert the
blade into the knife bar slot. Guide the blade into
the cutter right end first, then bring the left end in
parallel to the knife bar. Raise the knife into the
knife bar slot, as high as it will go, and tighten the
lifters to hold the knife.

NOTE: If the blade will not go in, either the lifters
are screwed into the blade too far, or the blade is
not centered over the table, and the end of the
blade is hitting the end stop in the knife bar.

6. Insert the rest of the knife bolts, snug them up, but
don't tighten completely. Be sure all bolis have
washers. Washers are important for proper bolt
clearances!

7. Replace the knife lifters with bolts and snug these
also.

8. Place paper across the table o cover the cutting
stick.

9. Turn the power back on, lock the knife down agai
and disconnect the power (repeat steps 1

10. Turnthe knife adjustersdown, alittle a
the blade cuts through the paper e

,until
length
of the stick. Be sure the bla t do

parallel to the cutting sti end m
deeperthanthe other venwearo
stick.

Gy ooy
11. Tighten al ndre @ aper C-
K
12 &}tthe % ress &uﬁon
glease e@ cla

osition when the

13. Make a test cut through a full lift of stock to check
the cut, and make minor adjustments, if necessary,
by turning the cutting stick to a new surface,
loosening the bolts and repeating steps 9 through
1.

NOTE: Ifthe knife ends cut but the middle doesn't
you could have dips or uneven spots in either the
knife or the cutting stick. These can be eliminated
to some extent by laying 1/2" strips of paper be-
neath the cutting stick to shim it up.

14. Send the dull knife to the grinder, and you are
ready to go.

Keep Knife Sharp

Under normal operating conditions a knife should be
sharpened after eight hours use, see page 33.

Outside Relief Valve (page 14, part No. 33)

CAUTION: The following test requires
the machine to be operational for check-
ing and adjusting. Be very careful that tools and
other people are clear of moving parts an ﬁ

the cutter is not accidentally operated

whenever working on the
directions specifically regui
powered.

ve hex cap, lock nut and
e. Operate cutter
age. When correct pressure
i and replace hex cap.
&fe (see clamp pressure adjust-
ent). Sigga valve.
ai

cut through full lift of stock, dirt may have
he valve. Toflush, back off valve adjustment
inimum pressure and operate knife bar several
mes. Reset to recommended pressure.

Important

When writing, wiring or ordering repair parts or acces-
sories, be sure to give the serial number of your cutter.
This will identify your machine and insure prompt an
efficient service and avoid costly delays.

F.250-B/CHAMPION/OCT 89




OPERATING TIPS

Accuracy depends on proper care and adjustment of the machine.

Use a jogging aid 1o align stock - this will reduce the chance of an accident by not having to reach
under the knife or clamp. Likewise, use the backgage to push out stock before removal.

Never attempt to remove paper trim clinging to the blade or clamp until they have stopped moving!

Carefully lay out each sheet before you stari cutting. Find the best cut pattern to give you the most
pieces out of the sheet. If the sheet will be folded, be sure the grain of the paper is running in the
same direction as the fold or you will get a rough edge on the fold.

If an accurate cut is necessary for close register work, you MUST have a sharp blade in the cutter.
A dull blade will pull or draw the stock and cause uneven cutting.

Clamp pressure should not be increased to eliminate draw without first checking for knife

sharpness. Draw from a dull knife can only be eliminated by installing a sharp knife.

Clamping pressure varies from stock to stock. The general rule is that you should have enough
pressure to hold the stock securely but not so much that it marks the surface of he pap
excessively. Excessive pressure causes pile distortion and inaccurate cuts.

powder or with a silicone/rust preventive.

To make stock slide as easily as possible on the cutter table, wash the table down witio
st re with

Mark the gripper edge and the guide edge of printed stock and make sure

these guide edges against the backgage.

Measure printed stock to check for shrinkage or expansion of
have to disregard the printed cut lines and make your ow!

nd samples of your material to
ery Company for testing and

n

rtant to always have a SHARP knife, as

prolongs machine life because it doesn't have to
work as hard.

It "

fis

is is the only way to minimize draw; a sharp knife
6 essential for accurate cutting; and a sharp knife

Frequent light grinding of knives is recommended.
This practice saves time needed to set the knife to
the cutting stick, it keeps the knife in good condi-
tion, prolonging its life, and avoids trouble caused
by dull knives and inaccurate cuts.

Several signs indicate the need for a knife change;
the appearance of the cut, the sound of the knife
passing through the stock, draw of the slock when
cutting, and the presence of a burnishing on the
face of the cut.

A busy shop should have a least 3 knives so one
can be in the culler and one spare while the other
is being resharpened. It is always wise lo have
knives in reserve in case a blade becomes dam-
aged or the knife sharpener gets loo busy to get
your blade out soon enough.

F.250-B/CHAMPION/OCT 89

ep khives

se to prevent

ersonal injury.

res could result in
erment.

ALWAYS keep knives in a knife holder when notin
use, this prevent damage to the knife and for safety
reasons.

If possible, schedule cutting to get the most out of
each blade. Start out with easy-to-cut papers like
bonds, then hard coated papers followed by chip-
board. If chipboard is cut first, you may find
yourself changing the knife after your first cutting
job since chipboard can contain metal particles
and wood chips that canruin the edge with one cut.

To make the cutting of hard, coated papers easier,
try this. Tie a rag around the end of a stick and dip
itin a can of glycerine. Rub the rag on the knife
bevel and it will lubricate the knife without staining
the paper or messing up the printed material.

When changing the knife, the new blade may be
coated with light oil to prevent rusting. This should
be wiped off CAREFULLY.

The practice of honing new knives by the operator
before installing them is usually not necessary and
is very dangerous. Most knife sharpening compa-
nies will automatically hone the knife before send-
ing it back to you, if they don't ask them to. It's
better to let the professionals do it than to risk
cutting yourself.

X




230MB & 305MB CHALLENGE CHAMPION PAPER CUTTER

A WARNING: After determining which bulb(s) need replacement, turn ofi the key and

remove it. Disconnect the power and LOCK IT OUT! See page 2, Power Lock-out
Procedure. This is extremely important for YOUR safetyl You will be working out of
sight behind the machine. The area above the clamp and in front of the backgage is very
dangerous, so the machine MUST be totally disconnecied to prevent it from being ac-
cidentally staried.

NOTE:
Special order on 230

g i
\’L Special order

on

230.
10 F.250-B/CHAMPION/OCT 89



230MB & 305MB CHALLENGE CHAMPION PAPER CUTTER

REF. PART UANT. REQ’D.|| REF. PART UANT. REQ’D.
NO. | NUMBER EART NAME 2330 T 305" No. | NUMBER PART NAME T T 3%
1 4468-1 Cover 1 1 53 4101 Base 1 &}
2 |4500-1 Arch 1 4402 Base 1 !
4102 Arch 1 54 |E-925 Control Relay 1)1 I
3 1/2-13x 3 Soc, Set Screw Oval Point 6| 6 55 4463 Cover L. H, 1 1 |
4 $5-663 1/2 - 13 Jam Nut (Plated) G| 6 56 4104 Knife Bar 1 f
5 |B-32x1 1/4 |Round Hd, Mach, Screw 2| 2 4501-1 Knife Bar i B
6 $8-980-1M Fluorescent Unit 11 57 230-2122-3 Knife 1 y
7 4505 Knife Bor Gib 2 2 2238-2 Knife 1
9 5-8-399 Lens 1 1 58 4410 Pin - Switch Trip 1 1 i
10 5-8-409 Lens Holder 1 1 59 E-896-1 Micro Switch 1 1 e
11 5-1562 3/4 Snap in Blank 3 3 60 #8-32 x 1/4 |Rd. Hd, Mach, Screw 2 2 1
12 4503 Link Knife Bar 2 2 61 4408 Bracket-Knife Bar Switch 1 1 1_‘
13 10-24 x 3/8 Rd. Hd. Mach, Serew b b 62 4412 Riser Block 2 2 }
14 S-1244 Pin Lock 2 2 63 E-696 1/2 Flex Conduct Conn, 45° ‘ 1 |
15 | 4449 Knife Adjusting Screw 21 2 64 |E-662 Conduit Reducer 1 1 ‘ ]
16 4507 Pin Knife Bar Link 2 2 65 3/8 Standard Washer 4 “
17 | 1/4-20 x 3/8 |Rd, Hd. Mach. Screw 16 | 16 66 |3/8-16x1 1,2 |Soc, Hd, Cap Serew 4 ‘ 2!
18 | 4462 Cover R, H, 1] 1 67 |E-567-2 Motor 1 1/2 H. P, 4
19 1/4-20 x 1 Sw, Hd, Set Screw 2 2 68 EE-526-4 Motor 3 H, P, 1
20 |4518 Pin - Knife Link 2| 2 69 |K-504 1/2 % 80° Anj i
21 5-1083-1 Special 3/8 Washer 5] 6 70 E-901-3 Manual Sta 1 |
22 5-1326 Knife Bolt 5 ] E-901-4 Manua 1 1
23 #6 x 1 1/2 Taper Pin 2 2 71 4469-1 Covi 2 2
24 |1/4-20 x 3/4 | Hex Hd, Cap Screw 6| 6 72 E-894 :
25 [1/4 Standard Washer 4| 4 73 |5-1312 |
26 E-804 Micro Switch 1 1 T4 K-331
27 4446 Bracket Knife Switch 1 1 75 S-88 |
28 |[3/8 Medium Lock Washer 16 | 16 2 |
29 |3/8x13/4 |Hex Hd, Cap Screw 12 | 12 1| 2 I
30 4107 Front Panel 1 1 2
4475 Front Panel 1 1 2 i
31 | s-1258 3/8-16 x 1/2 Plated Rd, Hd, Mach, Screw 4| 4 1| 2 !
32 | 4454 Gage Mtg, Bracket 1| 1 D 25 Watt - 1. 1| 2 3
33 | 1/4-20x1 1/2| Hex Hd, Cap Screw MARO0 & U 1| a |
34 |3/8x1 Hex Hd, Cap Screw amp 40 Wa 1] 2
35 1/4-20x2 1/2| Square Hd, Set Screw Cover Al 2 2
36 4403 Bracket-Foot Treadle 1 Hex 2 1
37 | 1/4-20 Hex Jam Nut 2| 2 Ret, Ring 11
38 4404 Treadle-Foot 1 1 cent Lamp 15w 1 1
39 | 4416 Shaft-Treadle 1 e Cover 3
40 S-1193-37 . 375 Truarc Ring Jam Nut 2 2
41 4427 Adjusting Block Re Sq. Hd, Set Screw 9 9
42 | 8-1466 3/8-16 Plastic (Nylok) F1, Pt. Soc. Set Screw 2 |1
43 | 3/8-16 Std, Hex Jam -2C  |Power Cord 1 1
44 | s-1407 ,390 x 1/2 Spri 1 Adaptor 3 Brone 1| 3
45 | 4499 Stud ( 1 10-N33  |Heater Element 220V, -3 PH, 2| 2
46 E-881 Gang Bo 1 -510-N26 Heater Element 440V, -3 PH, 2 1
47 | #10-24 x 5/8 ?, Ma rew E-510-N41 Heater Element 220V, -1 PH, 1
48 | E-680-14 inal Block 94 |3 x 16 x 34 |Flat Head Machine Screw 1 1
49 | E-882 Gang 1 95 | S-1254 Clamp Plunger 1)1
50 14417 1 96 | S-1235-1 Spring Bl 1
51 1/ 8 97 4519 Cam Plate 1 1
8 8 98 % x 15 Jam Nut 1 1 ¥
99 |4517 Clamp Plunger Screw 1|1 b

63-1001-3 8 5MB-1001-3327.
eExcessive il heat will be noted and 2-hand safety reset

will be inoperative unless switch is actuated when the knife is in the
down position.

230MB-3285 & up, 305 MB-3328 & up ARE wired so outside
relief valve dumps over when knife reaches bottom of stroke.

Knife Down Limit Switch
(230 & 305 Machines)
View from back of machine

Instructions for Setling Limit Switch

When the switch is
actuated, the hy-
draulic pump is

When switch is not { KNIFE BAR

actuated, the hy-
draulic pump is

1. Remove knife.

2. Loosen switch bracket lock screws and drop the switch down

as far as it will go.

With power on, bring the knife bar to the extreme down position
and shut off the power. Check 4-1/16" dimension. If neces-
sary, adjust knife cylinder clevis to obtain this dimension.

4. Lift the switch until the trip pin makes it click.

5. Tighten the switch bracket lock screws. Replace knife and
check adjustment for proper cutting action.

6. If knife bar shows a bouncing or slamming condition at the
bottom of stroke, raise switch slightly.

F.250-B/CHAMPION/OCT 89

pumping oil under
full pressure to the
“down” port of the
knife cylinder.

Limit switch #2
is actuated by
the switch frip
pin when knife
bar is in ex-
treme down
position.

SWITCH TRIP PI

LOCK SCRENS—""

{ TABLE

151

10

[ D

pumping oil back to
tank. There is no
pressure on the
knife cylinder.

\leT SWITCH E-896

11



TABLE PARTS 230MB, 305MB, 305MC

Complete Paper
Deflector Assem. |
A-4511-1 95—+

R e |

NOTE:

Special order
on 230

S}

12 F.250-B/CHAMPION/OCT 89




TABLE PARTS 230MB, 305MB, 305MC

o)

REF, PART . | QUANT. REQ'D. || REF. PART UANT. REQ’D. !
NO. | NUMBER PARL THAME e 305 | NO. | NUMBER PART: NAME 0350 5 j
1 |[3/8 Medium Lock Washer 10 | 10 57 | 4480 Gear-Spur (non-metallic) 1|1 14
2 |3/8-16x3/4 |Hex Hd. Cap Screw 10| 8 58 |[#3x11/4 Taper Pin 1|1 i
3 | 3/8-16x1 1/4[ Soc. Head Cap Screws 8| 8 59 | s-414 Collar 1|1 #
4 3/8-16 Hex Jam Nut 5 5 60 | #3x13/4 Taper Pin 1 1 ]
5 |10-24 x 3/8 | Rd, Hd. Mach, Screw 10 | 13 61 | 3/16x3/16x5/8 Square Key 1 1
6 | 4508 Clamp Guide Bar 1] 1 62 |1/2 - 20 NF |Hex Jam Nut 2 2 i1
7 | 4476 Light Line Adj, Plate 1 63 | S-1295 Thrust Washer 4| 4 7
8 4509 Bar Clamp Guide R, H. 1 1 64 S-1300 Needle Thrust Bearing 2 2 1
9 4506 Stud Clamp Pull Down 2 2 65 3/16 Dia. x 1" |Sel-Lok Pin 2 4 (2
10 | 4502 Clamp 1 66 | 4510 Gib-Back Gage Nut 2 2 ]
4105 Clamp 1 67 |1/4-20 x 1" |Oval Pt. Soc. Set Screw 8 8 4
11 | 4108 Back Gage 1 GUA | R-4482 Cartridge Ball Bearing 1 /
4472 Back Gage 1 GIB [4051 Backgage Nut 1 ‘ [
12 A-4488 Table Assy, & Guide 1 69 A-4424 Ball Bag Screw Assem. ‘ i i
A-4106 Table Assy. & Guide 1 . #
13 | 4528-1 Rear Guide R. H. 1| 1 A-4116 Ball Bag Screw Asse %
4459 Rear Guide L. H, 1] 1 A-4424-1 Backgage Scy 1 G
14 |#7x21/4 | Taper Pin 2| 2 " (305 MB_323 #
15 |3/8-16 x1 | Hex Hd. Cap Screw 2| 2 A-41l6-1 : 1 i
16 | 5-143 Wood Cutting Stick 1 2 I
230-312 Wood Cutting Stick 1 70| #10-24x 1 414 f
17 | 5-6-27-B Stop for Cutfing Stick 1 71| 4474 ‘ 1 A
18 | #8-32x3/8 | FL Hd, Screw Soc. Hd, 1 6174 1 7
19 | #4439 R. H. Front Side Guide 2 2 B
20 | 4529-1 R.H, Table Ext, Back 1 3 i
4530-1 L.H. Table Ext. Back 1 L1 4
21 | A-4452-S | R.H. Table Ext, 1 L1 ki
A-4453-S L.H. Table Ext. 1 111 [
22 | A-2236-1 Table Scale 1 2| 2 f
23 | A-4532 Assy, Push Button Box 1 111 f
24 | 4504 Bar-Clamp Pull Down 212 B
25 | E-899 Toggle Switch 21 2 !
26 | 4406 Bell Crank-Clamp 1)1 |
4115 Bell Crank-Clamp 23 f
27 | §-482-1 .500 x 1, 539 Str, Rod End Pin 1 1)1 f
28 | 8-1193-50 .500 Truarc Ret, Ring 2 11 i
29 | 5-1195 .500 x 2,219 End Pin . Set Screw 101 ¢
- 30 | E-671 Start-Stop, Pushbutton $Eti k Gage Tape Holder 11 i
2 31 | A-4492 Cover - Pushbutton 4, 1 Deflector - Paper 1|1 H
32 | 5-887 3/8-90° Angle Rd. Hd. Mach, Screw 1|1 £
33 | 4465 Clevis R. H, Vib, Roller Pin 1|1 B
34 | 3/4 Straight Pin 11 ]
35 | 3/4-10 Roller-Paper Deflector 1|1 :
36 4461 Bushing (Oilite) 1 1
4119 8-1193-62 . 625 Truarc Ret, Ring 1 1 e
a7 | 4409 ) 4450 Rear Tape Wheel Support 1 1 }
5-1244 9 96 | 56P-25 Tape Wheel Assembly 2| 2 7
2 97 | A-4448 Back Gage Tape Assembly 1 }:E
1] 1 A-4120 Back Gage Tape Asembly 1 i
9 9 98 4052 Tape Spring 1 1 “
2 9 99 | 8-671 1/4 - 20 x 3/8 Plated Cap Screw 1 1 [
2| 2 100 |1/4 Polished Washer 1|1 i
i 1 101 | A-5951 Assy, Tape Reader Sight i 1 2]
11 102 | 5-6-75 Tape Reel Stud 11 B
1 1 103 | 4512 Bar-Clamp Guide L, H, 1 1 14
1] 1 104 | 1010-5254 Stripper Bolt 11 i
1 1 105 | A-4514 Assy, Clamp Plunger Brkt, 1 1 i
1 108 | 8-1255-1 Spring 1)1 i
1 1 107 | 4513 Screw-Clamp Plunger 1 1 #
11 108 | B8-6424 1/2 x 13 Hex Jam Nut 1|1
1 1 109 [ s-1254 Clamp Plunger 1 1 I
1|1 110 | 4441 Paper Guide 1|1 K
3/8 x 4 Mallable Thumbscrew 1| 1 111 |1/4-20x1/2 |Hex, Hd, Cap Screw 6 | 6 i
55 4478 Shaft- Hand Wheel 1 1 112 | 2185-250-0750 (1/4 Dia, x 3/4 Sel- Lok Pin 1 1 i
56 | 4496 Hand Wheel Brkt, -Front 1|1 113 | 3/8-16x1 1/2 |Hex Hd, Cap Screw 4] 4 &

F.250-B/CHAMPION/OCT 89 13



HYDRAULIC SYSTEM 230MB & MBD, 305MB

BRACKET
MOTOR MOUNT

A-302IM-5

L
i ] AMBTD 1 BP-620.1
' ° L 5-1086-1
A -
| E——

\
i

4440 ——
CLAMP CYL

[

LB [

8P-628-CM|
! q

REAR VIEW OF MACHINE

14

F.250-B/CHAMPION/OCT 89




HYDRAULIC SYSTEM 230MB & MBD, 305MB

|
"
REF. PART QUANT. REQ’D.| REF. PART = - UANT. REQ'D. 1
NO. | NUMBER NAME PART 530 T 305 NO. | NUMBER NAME] PARE 550" T 308 £
1 5-1193-25 . 250 Truare Ring 2 2 42 4436 Hyd. Hose Assembly 3 3 14
2 |1/4-20 x 1/2 |Soc, Hd, Cap Screw 4 4 43 1/4 Dia, x11/4 Sel-Lok Pin 2 2 i
3 4418 Actuator - Bell Crank 1 1 44 9P-652-5 Power Pack Coupling (1 PH) 1 1 o
4 4432 Actuator Rod Pin 3 3 8P-652-7 Power Pack Coupling (3 PH) 1 1 4
5 §-1193-37 . 375 Truarc Ring 8 8 45 3/8-16 x1 Hex Hd, Cap Screw 2 2
6 A-4422 Upper Clamp Actuator Rod 1 it 46 8-673 3/8 Pipe - 1/2 Tube Elbow 90° 3 3
1 #2 x1 Taper Pin 2 2 47 4414 Pin Clamp Cylinder - Lower 1 1
8 4429 Actvator Lever 2 2 48 4061 Hyd. Flow Reg. 1 1
9 A-4421 Lower Clamp Actuating Rod 1 1 49 3/8x11/2 Pipe Nipple 2 2 ]
10 | 4428 Lower Clamp Actuating Rod Block 1 1 50 5-1193-50 . 500 Truarc Ring 3 £
11 5-1087-1 .750 x 2, 718 Str. Rod End Pin 1 1 51 5-6-56B . 500 x 2, 375 Str. Rod End Pin ‘ 1 i :
12 S$-1193-75 .750 Truarc Ring 2 2 52 4407 Clevis-Clamp Cylinder 1 1 5
13 4411 Clevis-Knife Bar Cylinder 1 1 53 3/4 - 16 NF Hex Nut 1
14 1"- 14 NF Hex Nut 1 1 54 4440 Hydraulic Clamp Cyli ‘ i
15 | A-4443 Assembly Knife Switch Collar 1( 2 55 | 8P-684 Assembly Breathe 1‘ :
16 1/4-20 NC x 1| Soc, Hd. Cap Screw 1 1 56 4431 Actuator Lever 1
17 4442 Hyd Knife Cylinder 1 57 S-1362 L35 x 1,50 1
4569 Hyd Knife Cylinder 1 58 4420 Mountin 1 |
18 #10-24 x 3/8 | Rd, Hd, Mach, Screw 2 2 659 S-515-1 1 4
19 5-1244 Pin Lock 2 2 60 3059-5 1 7|
20 4413 Pin Clamp Cylinder - Lower 1 1 61 4525 1 H
21 A-4405 Assembly-Power Pack 1 1 62 5-889 1 ]
22 5-751 1/4 Pipe Plug 4| 4 63 8-678 1 |
23 8P-629-3 Pressure Gage 1 1 64 5-1528 ‘ 1
24 | S-1066-1 1/4 Brass Glove Valve 1 1 65 | s 1
25 | S-1560 1/4 Pipe x 1/4 Tube Elbow 90° 2| 2 66 1
26 4891 Relief Valve 1 1 6 1
4891-1 2628 & Up 1 1
2642 & Up 1 8 0 1 1
27 % x 2 Pipe Nipple 1 S5-1136- 1 1
28 S-1522 3/4P x 1/2 Tube Elbow 90° 1 K-4 1 1 |
29 S-1064 3/8P x 1/2 Tube Male Coupling 1 5- 1 1 B
30 |4434 Tube Adj, Relief Valve 72 1|1 %
31 |3/8x2 Pipe Nipple 72 - 1 =
32 S-1083 1/2 x 3/8 Hex, Pipe Bushing I 1
33 | BP-628-C-M |Relief Valve Assembly . ;69 f 2
1696 1903 & U LR, et 1
(1505 < O pe
34 | s-1419 1/2P x 1/2 Tube i o i |a .
: 35 |5-1559 1/8 Pipe x 1/4 2 Sl P
305MB-2895 & Up
3 36 4435 Tube Gag_e 1'" Pipe Plug-C'Sunl Hd, 2 2
37 | 4433 Tube Re nk 8 - 18x3/4| Hex Hd, Cap Screw 4| 4
38 14415 Brac k 8-508 Gasket 1)1
38 | 8-1111 Key- uff A-3021M-5 |Power Pack 1)1
40 | 5-1520 3/8P x be Elbow 4401 Manifold Plate 1|1
41 1/2-13x11 . Hd. Cap Scre 5/16-18NC x 6| Hex Cap Screw [ 6
‘ 79 4438 Guard-Pump Mount 1 1 4
80 1/4-20x1/2 |Hex Hd, Cap Screw 2 2 1
81 | s-1130 3/4 Pipe Plug 1 1 i

, MBD & 305MB machines only) is actuated when the knife is in the up position.
iew from back of machine

60 ife Up Limit Switch Excessive noise and hydraulic oil heat will be noted unless switch

Instructions for Setting Limit Switch

LOCK SCREW
SWITCH TRIP COLLAR

ACTUATING POINT
When switch is
not actuated, the

1. Knife must be in extreme up position with power on.

: 2. Loosen knife switch collar lock screw and adjust the trip so that
gh:;ulgfezw':ﬁg it actuates the switch. (Youwill notice a difference in the sound

3 : Ls-1 ; A as the load is taken off the motor.) It also may be necessary
hzfr:ai‘::'c %:{nﬁr': _____ hn‘:a}::mgﬁrggc'i to loosen the switch bracket lock screws and move the switch
ger fpullgpressure ¢ il {)0 taﬁk gThere is closar iothe-uip, I
to the “up" port of 00K SeRER no préssure on 3. Tighten lock screws and test run machine. '
the knife cylinder. the knife cylinder.

LIMIT SWITCH €-804

F.250-B/CHAMPION/OCT 89 15



1 & 3 PHASE ELECTRICAL SCHEMATIC 11H2163-1

; 305MB, 305MBPB & 305MBD

230MB, 230MBPB & 230MBD

JOVOXOVE ¥3MOd dO ¥3JV
S3NM o
TOHLNOD 3NIHOVW TV
3002

SINIHOVIN an o

S3INIHOVN 8N 0£T

W

NOILD3INNOD T¥NYZALNI
NOLLOINNOD dI¥LS T¥NIWY3L
NOLLO3INNOD LNIOd 3L

[(NEREN]

3M0dLs 40
WOLLOE SIHOVIY J4INM NIHM SN0 2-51 (¢

NMOQ S1dVLS JdINM SV S3SVIN3d
dn 34INM HLIM S3Lvd3do 1-s1(2

AINO €H OL ZH WOH4 ¥3adwnr
SLI0A O%+ H04
¥H OL ZH WOMd ¥3dWnr
€H OL LH WOMd ¥3dwnr
(NMOHS) S110A 0ZZ ¥0d
SHIJNNP YINOASNYL (L

‘S3LON

NIG@I%

€—[95-33 3SVHd 334HL *

C—%£8—33 3SVHd JIONIS * X

¥—925—33 3SVHd 3JTONIS X
4OLOW 3AIMA

3SVYHd BQ
9¥N-0LS—3 AOZZ wo

3SYHd J1ONI (43 »
CZN—0LS—3 ADVY
£EN-0LE—3 ADZT
3SYHd 334HL =
SH3ILY3IH AVI3d QVOTd3A
) o q

WL—-086—-SS
LH9M LN32S3¥0NT4

£—606—33 *

|—-G06-33 *

d3s070 ATIVANHON
HOLIMS LIAIMT NMOQ 34INM = Z2-571

I—+06—33 * x

NOLLISOd dN NI 34INX A8

N3d0 (M13H — d3S0T0 ATIVAHON
HOLIMS LIAM NMOQ 3dINX = L—S1

1£9—3
HOLIMS dOL1S—LYvLS

-1 LZ Iz

luvis 904
LI# OL LD3NNOD
39VIMIVE ¥3MOd
vi# OL LOINNOD
¥30%ds oLny

.\ula@lv 308NOS AOLL

¢—/08—3 ZAON % QOW SO0E d04
H £68—3 YINHOASNVHL NMOQ d3lS

€1

1L
1o f

868—3 3SVHd J3yHL \

£—868—3 3SYHd J1ONIS =

1—868—3 3SVHd 3JTONIS x ‘
Y3LYVIS HOLO 0

11

ano

"Q3LV¥NIWIEN3 SI €7
SNI 3S¥Hd 3TONIS d04 ‘3LON

F.250-B/CHAMPION/OCT 89

16



ELECTRICAL SCHEMATIC 11H2763-1
230MC, 230MCD, 230MCD2, 230MCPB
305MC, 305MCD, 305MCD2, 305MCPB

SINIHOYW W SOE 8-

S3INIHOWW IM 0EZ « Jveudve
, ¥380d B0 ¥IIVAS-OLME - 378
R ELEEEE] 5
SIIT MI@IS - ¥WIQ
0 ATIWHHON * 'HOLIMS 1004
o Si v03¢ 1004 NIHK S35072 N34 2 1 otineS Mt WEIES. o
S170A Ory HOJ TRROO SLNYLS 34(KN SY S3ISYII3M
‘l_# IR HLIM S3ILVHIL0 * N3O C13H ‘0350712 ATTWMHON  E-ST 3000 ¥0T0D DNIA
0L zH WON4 W3S “INCULS 20 !
0L (H MOMd ¥3aWOr WOLLOB S3IHOVIY JJINM NIHR SN340 — 03SOTD ATIVAMON 2-S7
| NI
S) m._.l_—no’hnwu“”h § " ‘NMOQ SIMYLS dNy1d SY mNm‘w“ﬂQﬂ . MO0 123000 TWNMIL! [s]
CER U VY. M SILYNILO N3O QT3IH “0ISOTD AT IV [
A NN, HLLAIS3L NOTLIZNNOD 41H1S WNIRN3L )
PoBES 2238 NOILDINNOD LNIDd 31L @
2686 -33 »
SNOLLNEHSNE LMD

zeL"3 1-2€L-3 ke - ez
z0 1] . —+— N
AYI3H OMLNOD w13y TouiNed | | !
I
|

sz

NO{L1150d dN NI JRYT
AE N340 0T3H A3IS0MD|
ATREMON - HOLIMS LIWIET
4N JW¥ID z-516 "33

NO111S0d|
dN N1 3JINN AB
gz M3d0 43H 03507

fomm
onhv‘”

TN zeg1 e L TIVREON = HILINS
S 1004 435072 A1TVIRMON n-z LIRIT an mu_zz
S816-23 HILI®S LIWIT * 1 g z-ro6 "33
-g16-33 NEOQ 3JINY

& 2°506-33 —

s PrGOE-33 &2

ol

10 10 i e n - o
Leylg  dOLs ﬁ - -
o ol-fo
k a1 6T iz 1z 1
" ]
SYIENON 1U¥d MO 4a1s
3A08Y ¥ILMVLIS 33S | luvis

uw._.mchnu ¥olon 6 12973 HOLIMS <40LS-AMVLS| L1# 0L "193MM0D
FONVENIVE HIMO04
¥ig 0L LI3NNOD

6433 DA 0EZ NO TWNOIL1dO

N 43IV 4 -0LNY
: e ! =  308NOS AOIL
HoLIAs £ LIRS
@ o] ,_Io||.'||;v eEE"3 _W_,omm.wm-. i |
7 YIWHODASHVEL ———— ola OL L LH217 LN3IDSI¥ONTS
WADO g3ly —— 39nvoNdve N3 ha [ o
Zw 0L LI p—r s —r—————am
¥3IVdS 04 A 0Lt §°1£5-3 ]_
324M0S AOI I o o |
S AL n_uH_uumE-;"
anY S
o jas
; 3 IH _
m 2°¥EE-3 - 3SVHd | o - »
J)H:: _h B 2-£95733 - 3ISYHd € oo (o " ..umer.
(LEL £ I #-925+33 + ISYHd | » : NROQ d321S
ETNRT b LT e ‘ o J
| A »oLOM 3A1¥A
I ' — < |1 &1
101 W 7 I ﬁ
-l
]
I
Q3LWIRINE S1 61

MO 1LY YTWLSNI IEVHY ITINIS ¥0d

17

F.250-B/CHAMPION/OCT 89



“EH B ZH HIIWL3E HIJWNr 0QY ONY hH % 2K EH B IH
NIIMLIE SHIWNM LIWO ‘NOILOINNOD SLI0A 09h ¥Od4
©A7ddNS INIT LT0A OE2 HO4 NMOHS HIWMOISNVHL

LDI1-3 WYHOY IO NOTLIZNNODHILINI

‘O
XN

00 SLYYL
31 M NOIL ' S3HOLI -
HO1L1504 Q134 HOL 341N

(=) 0 HoL108 1N @
o S WIT 0" HOLIAS LI ERL 52] 82|
7 BRNT " g
& g T1
™ A ot e L
(] dn T |
L _ | !
L 2-geL-3 OF | hE
n JOREN @_
o & - (@) (1%
o 2 22 Moz
[ s 140
(o] Ll Nmoa 2-5401-3
& h-6801-3 : EF]
n 21 iH € |
- 8
= ) o 4
=> Q = Fiz =
o
O m (082 - TWNOILED) S~ i~
. ]
= LA AN
...0...: M
e
(op] % THSTT 378Y1
o (2] (2x1 Te)
= O i L O
= of B B — E xumz;%wm il
sE
< o i
gL | e
o™ T T ¥ s oo
g
(L] ™ ¥ oal| e
WL lz
< 10z io#
= . e _, - e s
(=) \Lq/\ W WwzeL | one
solon () W 21 Wil 8L, 5
(O] 3hla7 W ladEl | 12
N (S - 4 1
01 W
U M | e
m TEVINGA3 T3 SNIHOVA n 2
— HOLOW 01 .
35V¥Hd 3 it €1
W 1 f 21
1D W i
01 T93NNGS | ST
FJTEVL ORTETR

F.250-B/CHAMPION/OCT 89

18



| 0 ? SLHVLS
| NOIL1S0d “OSMROL S3H

0N NI 0 #S LIKI “EH B 2H NIIMLIE ¥IJWNT 0OV ONY hH 3 2H 'EH % IH
N NIIHLI8 SHILWAT LIWO 'NCHILOINNOD L10A 09h HOA
| “A7ddNS 3HIT L70A QEZ HO4 NMOHS HIWHOJSNYHL %
a HJ,
| FI11=3 WY4DY 10 NOILOINNOOHILHI IN0ULS 40 —— =

%\ _

el nE

Wz x_y
11

g-2E4-3 b e
VT34 2%,
_ ElE 2 e _

| (ax) (453
12

Nazr—FH=

et &

=
]
—
o
N
—
B
L
T
™ w
— = (- \_\ N 2z
V c hkoa = {84IW) £-6801-3 * 4 2-6201-3
(WaW) E-mha-3
(=] M n-6801-3 e m a0
% & O4SNYHL 21 11
|
~— i
m O _
o = 0 U (0E2-1¥HO 1 Ld0) N~ _
£0:d204 ETURRECIRIP i u
=~ L oL SN 7 |
M o A1dd0s L , A
e S— 3 .
A e : 1 LHD 1T 318V f "m, MW mm
@Lod T | 2 Qe =
. a1 £E
G = % 1dD 14 .xj 8L 0F
<8 e
= N CHE TS -
()] T gL 92
; - 82
G Wo'd(2laL 12
T £2
= 14 'Y W 'Ley ) Al ze
— £l 149 (2181 12
40LOKW
| m ETSET] 21 z, EL
_.; 2L
w © [ w: 7 1L
| B T o0
ABVINIWI T3 3NTHOVA PRI L2
140 W [l
0L LO3NNOD | 3WIAm
T I78YL ONTHI

19

F.250-B/CHAMPION/OCT 89



SPLIT BACKGAGE

Three section gage designed primarily for book trimming. Three piles of stock can be cut at one
time by splitting this gage and adjusting each section to fit the job. A time-saver when trimming
quantity lots of books or pamphlets.

230 CUTTERS - A-4124

305 CUTTERS - A-4455

REF. PART UANT. REQ’D.
NO. | NUMBER PART NAME T 508
1 |5/8x11/4" |Bolt Shoulder 1)1
2 3/8 - 16 Jam Nut Hex 2 2
3 3/8-16x1 1/2 |Set Screw - Sq, Head 2 2
4 4456 Back Gage (R.H.) 1
4125 Back Gage (R. H.) 1
5 | 4457 Back Gage (Center) 1
4127 Back Gage (Center) 1
6 | 4458 Back Gage (L. H.) 1
4126 Back Gage (L. H.) 1
i #8x1 3/4" Taper Pin 2 2
8 |1/2-13x1 1/2"|Cap Screw-Hex Head 4 | 4
9 1/2 Washer 4
5-1083-0 17/32 Spec, Washer 4
10 1/4-20 x 1/2 |[Set Screw - Sq. Head 111
11 3/8x1 Cap Screw - Allen Head 1 |

20

F.250-B/CHAMPION/OCT 89




FALSE CLAMP PLATE ATTACHMENT

A smooth flat plate that attaches to the bottom of the
clamp to prevent the clamp from marking stock when
cutting. Especially designed for use when cutting soft
stock such as mimeograph, blotter, cover, eic., and to
reduce offsetting when trimming carbonized forms.

False plate is easily removed when necessary to gage

WARNING: ALWAYS disconnect the
power and LOCK IT OUT before installing
or removing the false clamp plate. NEVER at-
tempt to install or remove the false clamp plate
from the front of the machine. Remove all tools
and stand clear when reconnecting power.

to less than two inches.

REF. PART
NO. NUMBER

PART NAME

QUANT. RE%’D.
230 5

o)

1 | 4-6425
2 | A-4490
2 J A-4123

Nut-(Wing)
Clamp Plate Assembly
Clamp Plate Assembly

no
- B

F.250-B/CHAMPION/OCT 89

21

| TR




AUTO-CLAMP & AUTO SPACER ASSEMBLY
CHALLENGE 230 AND 305MBD AND MCD

S

LD

22 F.250-B/CHAMPION/OCT 89



AUTO-CLAMP & AUTO SPACER ASSEMBLY
CHALLENGE 230 AND 305MBD AND MCD A

REF. PART QUANT. | REQ’D, REF. PART QUANT. REQ’'D.
PART NAME 230 305 . PART NAME 230 305
NO. | NUMBER MBp | Mep || NO- | NUMBER Man | Wea
1 102406-6923 |#10-24NC x 3/8 Rd, Hd, Mach, Screw 4 4 42 102404-6938 |#10-24NC x 1/4 Cup Pt, Soc. Set Screw 3 6
2 6199 Cover Housing 2 2 43 6191 Bushing L, H, Housing 1 1
3 A-41317 Assembly-Spacer Unit Cover-Welded 1 44 E-919 Control Relay 1
A-6197 Assembly-Spacer Unit Cover-Welded 1 45 6209 Housing-L, H, 1 1
4 63228-6923 #6-32NC x 1 3/4 Rd, Hd. Mach, Screw 2 2 46 102410-6923 |#10-24 x 5/8 Rd. Hd, Mach, Screw 4 | 6
5 |102403-6918 |#10-24NC x 3/8 Soc, Hd, Cap Screw 2| 2 47 | 6189 Bushing-Spacer 1|1
6 | 4586 Support-Switch 111 48 (6188 Bushing-Spacer 3|3 f
7 | E-859 Micro Switch 2| 2 49 | E-866-1 Limit Switch (Auto Index) 1|1 :
8 |[632-6423 #6-32NC Hex Nut 2 2 50 [A-4573 Assy, -L8 Bracket (Clamp) 1 1 i
9 E-519 1/2 Conduit Lock Nut 1 1 51 406-6913 1/4-20NC x 3/4 Hex Hd. Cap Screw ‘ 4 4 ‘
10 | 507-6913 5/16-18NC x 7/8 Hex Hd. Cap Screw 3|3 52 |6-6424 3/8-16NC Hex Jam Nut 2 | 2 |
11 102406-6918 | #10-24NC x 3/4 Soc, Hd, Cap Screw 4 | 4 53 6180 Post Pulley ‘ ‘ 2 i
12 A-4145 Assembly-Circuit Plate 1 54 408-6937 1/4-20NC x 1 Sq. Hd. Set W 2 ‘ }
A-6185 Assembly-Circuit Plate 1 55 4-6424 1/4-20NC Hex Jam Nut ‘
13 102410-6938 |#10-24NC x 5/8 Cup Pt, Soc, Set Screw 2 2 56 4406-D Bell Crank f
14 1024-6423 #10-24NC Hex Nut 3 3 4115-D Bell Crank 1 .
15 S-1595 .151 0, D, x . 375 LG, Spring 2 2 57 4409 Bell Crank Pi 2 7|
16 5-873 Fibre Grommet 1 1 58 S5-798 2 !
17 |4309 Stop Guide Key 1|1 59 | K-512 Pin 1|1 &
18 | A-4587 Assembly-Stop Guide 1|1 60 |412-6913 1|1 (4
19 | A-4961 Sensing Head Assembly 1 1 61 4454-D 1 I
20 |102408-6918 |#10-24NC x 1 Soc. Hd. Cap Screw 1|1 62 | 4571 ‘ 2 I
21 5-6424 5/16 - 18NC Hex Jam Nut 2 2 63 4500-1-D ‘ 1
22 4139 Spacer Cable 1 410
6184 Spacer Cable 1 1
23 4632 Pressure Foot Adj. Screw b 1 1}
24 | 4135 Shaft-Stop 1 1|1
6192 Shaft- Stop 1 1
25 | 4963 Collar Stop 5 2
26 | 8-765 1/4 x 3/8 Flat Pt, Set Screw 5 1
27 4140 Shaft-Stop Guide 4 | 4
6190 Shaft-Stop Guide 1
28 S-1410 Screw Hex Shoulder 2 1
29 S-1416 Bushing 1 v
30 [4224 Pulley Assembly 4 1 i
31 |402-6949 1/4-20NC x 1/4 Half Dog Pt Sc 1 er Plate 2 |1 t
32 |8-763 1/4-20NC x 1/2 Thumb Sexe 2 inal Blocks 1 E:
33 | 406-6938 1/4-20NC x 3/8 Cup S W 3 erminal Blocks 1 1 i |
34 | 6208 Housing R, H, Terminal Blocks 1 | )
35 | S-1411 Spring . 341 LD, 3/8 Medium Lock Washer 4 | 4 5
5-1533 Spring , 341 5 3/8 Standard Washer 4 | 4 l :
36 |s-1402 Collar 25/64, T, 0.D.x 3/8 4 3/8-16NC x 1 1/2 Soc, Hd, Cap Screw 4 | 4 I
37 102404-6955 |10-24 mbscrew 3 Electrical Motor 1 1/2 H, P, 3 PH. 1 i
38 4141 Shaft- 1 Electrical Motor 2 H, P, 3 PH, 1
Electrical Motor 3 H. P, 1 PH. 1
Electrical Motor 4 H, P, 1 PH, dl !
1 ‘
1 |
- - Instructions for Adjusting Limit Switches.
?qu“'e the !‘““Eh'"e to 1. Adjust spring centered switch trip shaft collars so that the folder is be-
cking and adjusting. Be tween the two switch plungers.
ools and other people are 2. Loosen lock screws and move the switches toward the roller so that
s and that the cutter is not acci- about 1/8 movement of the switch trip shaft will actuate a switch. :
hile adjustments are being made. 3. Tighten lock screws and test run machine.
Clamp Switch (Auto-Index)
Backgage Forward & Reverse Limit Switches (vg: :‘r:‘rr? bDaT: lil;l'r:'aasc:?nlz)
(MBD & MCD machines only) !':j
Manual View from top of machine When switch is not actu- P ﬂ When switchiis actuated, .r
Automatic ated, the automatic spac- e Q1 it allows the automatic &
Fwd. Sw. - When ing unit will not index for- i spacing unit to index for-
switchisactuated, \yuiT swiTcH E-gso Fwd. sw. - When Ward. ECCENTRIC COLLAR ward o the next stop col-
the backgage for- ﬂ switch is actuated, o ar
ward maovemenit 5 the backgage for- Clamp switch is actuated :
stops. FwD. [REV. ward movement is by the eccentric collar
R ; L5, j&.S automatically re- when clamp is in the ex-
ev. Sw. - When switch d treme up position.
is actuated, the back- N NS versed. LIMIT SWITCH
gagereverse movement Rev. Sw. - When E-866- |
slops. swilch is acluated, LOCK SCRE
s the backgage move- Instructions for Seiting Limit Switch
E;lc::hes&areraec:‘tta[:d"kl)l; SWITCH TRAT. mentis automatically 1. Clamp must be in extreme up position.
: ROLLER reversed. 2. Loosen lock screw in eccentric collar.
the right and left move- 3 : il Y
; 0CK SCREWS 3. Rotate eccentric collar until switch clicks.
ment of the spring cen- !
tered switch trip shaft. 4. Tighten lock screw.
5. Turn on auto-spacer control and select the auto position. Backgage

If switches are not properly adjusted, the backgage motor will stall out at

o should index forward until the sensing head makes contact with a stop
extreme forward and reverse positions and blow a fuse.

collar.
6. Bring clamp down then up again for auto indexing to the next stop collar.

F.250-B/CHAMPION/OCT 89 23



AUTOMATED BACKGAGE 230MBD, 305MCD

24 F.250-B/CHAMPION/OCT 89



AUTOMATED BACKGAGE 230MBD, 305MCD

UANT. REQ'D. QUANT. REQ'D.
ooty [ PART NAME Z30 | gon | OOF|  PART PART NAME 230 | 305
i / MBD | MCD d - MBD | MCD
1 EE-872 Gear Reducer Motor 1 1 34 102404-6938 |#10, 24 NC x 1/4 Cup Pt Soc. Set Screw 2 2
2 | 218-187-0500 |3/16 Dia, x 1/2 Sel-Lok Pin 4| 4 35 |[6173 Wiper Retainer 1] 1
3 |102406-6918 |#1024 NC x 3/4 Soc. Hd. Cap Screw 4 | 4 36 | 6172 Wiper O
4 |608-6918 3/8 - 16 NC x 1" Soc. Hd. Cap Screw 4| 4 37 | 610-6913 3/8-16 NC x 1 1/4 Hex Hd. Cap Screw 4
5 |4-7321 1/4" Std, Washer 3 3 38 | 4484 Brace-Table 1
6 | A-4267 Pulley Assembly 3 3 39 [20206-6123 |1/8 x 1/8 x 3/4 Key 1 1
T 5-1410 Screw-Hex Shoulder 3 3 40 A-6200 Assembly Ball Screw 1
8 6175 Bracket-Gear Motor 1 1 A-4146 Assembly Ball Screw 1
9 | 408-6910 1/4-20 NC x 1" Button Hd, Soc, Cap Screw 2 2 41 4139 Spacer Cable 1
11 |EE-871-B Control Unit 1|1 6184 Spacer Cable 1
12 6196 Rod End-Switch Actuator 1 1 42 4-6424 1/4-20 NC Hex Jam Nut 14 | 12
13 | 6195 Rod-Switch Actuator 1|1 43 | 803-6121 1/2 x 3/32 Woodruff Key ® 1|1
14 6193 Bracket-Switch i 1 44 102408-6918 | #10-24 x 1 Soc, Hd. Cap Scr, 4 4
15 | 6206 Bracket-Pulley Support 1i 1 45 | 4510 Gib-Back Gage Nut =1
16 |102406-6923 |#1024 NC x 3/8 Rd, Hd, Mach, Screw 2 | 2 46 | 416-6953 1/4 - 20 NC x 1 Ov rew C 3 4
17 | 6207 Bracket-Front 1 1 47 | 4474 Wiper Retainer- 1 %
18 | E-896 Limit Switch- Brake 11 48 | 6174 Wiper-Rear
19 |63206-6923 |#6-32 NC x 3/8 Rd, Hd, Mach, Screw 2 2 49 | 614-6937 Hd, Set Sc 1 %
20 414-6918 1/4-20 NC x 1 3/4 Soc. Hd. Cap Screw 3 3 50 6-6424 1 1 iji
21 | 006-6633 #0 x 3/4 Taper Pin 2 | 2 51 |4473 1 | a 2
22 6204 Adapter-Lock Nut 1 1 52 6176 1 |
23 S-1408 Spring-,52 I,D.x .62 O, D, x 56 1 1 53 E-1006 2
24 | 4881 Hand Wheel 11 E-998 1
25 $§-1193-50 .500 Truarc "E" Retaining Ring 1 1 ’ 1
26 | 305-5246 3/16 Dia. x 5/8 Dowel Pin 1 1 1 !
27 | 12-6528 3/4 - 16 NF Light Hex Jam Nut 2 2 1 1 2
28 5-1295-1 Thrust Washer 4 4 1 1 12
29 §-1300 Needle Thrust Bearing 2 2 1 1 !
30 |218-187-0750 |3/16 Dia. x 3/4 Sel-Lok Pin 2 | 2 2| 2 !
3 6203 Collar 1 1 1 I
32 | 406-6918 1/4-20 NC x 3/4 Soc. Hd. Cap Screw 2 ¥ 1 I
33 |E-883 Friction Brake 1]1 !
9: 0 5 :
6 B& Rele sltch
& ines only) 7
e‘ 0 fro side of machine '5
\V;l chi %ted \a SHITCH ACTUATOR When switch is actuated the
; . o
ake |®. i? I brake is off. :
IMIT SWITCH E-896 b !
ANDWH EEL
Switch Operation -

Push handwheel in until switch actuator trips the switch which releases the brake
and allows the handwheel to be turned by hand for fine adjustment.

F.250-B/CHAMPION/OCT 89 25



HYDRAULIC ASSEMBLY 305MC, 305MCD

CK VALVES

SPACER #5-1780

Mrm [ ] woiee
ety @I‘l SLAMF

PLUNGER #51776
TOP VIEW \SEAT #1777

ER #S1780
>
SPRING FS-1779
» Sest 11 A Pross Fit From Spacer End
PISTON #5-1771 _g.
12[ NOTE:  Parts for both check valves are the same and
Allen plug serws must bs ramaoved from both eads to gat pars | imerchangeablel
out to examing. Segt # 51777 it prau firted (Reason). Asssmblies are installed in reversa of sach
Look for broken springs & 51779, Cameged nosa surfece ﬁ ather. N
on # S 1778. Ends of spscer burred overall # 51780 and Front valve is for damp.
broken plunges rod {ymall sndl § 51776, L Rear valva is for knife.
!
REF. PART QUANT.
NO.| NUMBER FART BAME REQ'D.
p Cylinder 1 26 S$-1193-50 .500 Truarc "E'" Retaining Ring 1
ose Assembly 3 27 4572 Cam - Switch Actuator 1
ressure Reducer Drain 1 28 404-6938 1/4 - 20 NC x 1/4 Cup Pt. Soc. Set Screw 1
4 4577 - Pressure Reducer 1 29 A-3021M-5 Power Pack 1
5 S-1064 3/8P - 1/2 Tube Male Coupling 2 30 | s-1111 #9 Woodruff Shoulder Key 1
6 | 8-1597 3/8P - 1/4T 90° Male Elbow 2 31 | 8-1059-1 3/4 to 3/8 St'l. Reducer Bushing 3
7 8-673 3/8 - 1/2 Tube Elbow 90° 4 32 A-4423 Pressure Control Valve 2
8 | 5-1560 1/4 Pipe - 1/4 Tube 90° Elbow 4 4536 Sequence Valve 230MC-2303 & Up 2
' 9 | 4579 Tube - Gauge 1 4536 Sequence Valve 305MC-2226 & Up 2
10 4583 Pressure Reducer Valve 1 33 §-1522 3/4P - 1/2T 90° Elbow 1
11 5-1593 1/4P x 1/4T Straight Connecter 1 34 |8-1520 Elbow - 1/2T x 3/8P 90° Extra Long 1
12 | 5-1066-1 1/4 Brass Globe Valve 1 35 | 4581 Tube Clamp Sequence Drain 1
13 | 4-5511 1/4P 90° Street Elbow 1 36 [4582 Tube - Knife Sequence Drain 1
14 | 8P-629-3 Pressure Gauge 1 37 | 4578 Tube Relief Valve 1
15 | 5-1306 1" C'sunk Hd, Pipe Plug 2 38 | 8-1419 1/2P - 1/2T 90° Elbow 1
16 | 8-751 1/4 Solid Pipe Plug 1 139 |[8P-628-CM |Relief Valve Assembly 1
17 | 12-6671 3/4 C'Sunk Hd. Pipe Plug 3 1696 Reliel Valve 230MC-2303 & Up 1
18 8P-684 Assembled Breather Cap 1 4696 Relief Valve 303MC-1922 & Up 1
19 | 506-6913 5/16 - 18 NC x 3/4 Hex Hd, Cap Screw 4 40 | K-483 1/2 C'Sunk Pipe Plug 1
20 | 612-6405 3/8 x 1 1/2 Pipe Nipple 4 41 | 5-1594 Cross 1/4T x 1/4T x 1/4T x 1/8F Pipe 1
21 | 4750 Pilot Check Valve 3/8 Pipe 1 42 | 816-6405 1/2 x 2 Pipe Nipple 1
=t el Tubé Kaife Cylinder 1 |43 |216-6405  |1/8 x 2 Pipe Nipple 1
23 4569 Hydraulic Knife Cylinder 1 44 A-4568 Reservoir - Power Pack 1
24 | 8-1141 3/8P Forged Steel Tee 1 45 | B-508 Gasket 1
25 4431-D Actuator Lever Support Rod 1 46 4525 Hydraulic Hose Assembly 1
26 F.250-B/CHAMPION/OCT 89




HYDRAULIC ASSEMBLY 305MC, 305MCD

CAUTION: Several of the following tests

require the machine to be operational for
checking and adjusting. Be very careful that
tools and other people are clear of moving parts
and that the cutter is not accidentally operated
while adjustments are being made. Disconnect
the powerand lock it out, see Safety Precautions
page 2, whenever working on the machine un-
less the directions specifically require the ma-

chine to be powered.

4569
KNIFE CYL.,

STR]

@Qw@\%

ck knob on clamp
djusti until 1200-1400 psi is

hen Qp ottom of stroke.
e, gage should read 800-900 psi,

&n knife
this indicates sequence valve pressure.

Clamp Switch
{305MC & MCD machines only)
View from back of machine

€ 3

ECCENTRIC COLLAR

When the switch is
actuated, the hy-
draulic pump is
pumping oil back to
tank. There is no
pressure going to
the cylinders.

When switch is not aciu-
ated, the hydraulic pump
is pumpin
oil under full
pressure to
the "up” ports on knife &
clamp cylinders.

LIMIT SWITCH
E-866-|

LOCK SCREW

Note: LS-1 & LS-2
are tied in together.
The last switch to
be actuated relieves
the pressure,

Limit switch #1 is oper-
ated by the eccentric
collar on the clamp bell
crank when clamp is in ex-
treme up position.

F.250-B/CHAMPION/OCT 89

Excessive noise and hydraulic oil heat will be noted
unless switch is actuated when the clamp is in the up
position.

Instructions for Setting Limit Switch
1. Clamp must be in extreme up position with power

on.

2. Loosen eccentric collar lock screw and turn collar
until it irips the switch. (You will notice adifference
in the sound as the load is taken o tor.)

3. Tighten lock screw and test rﬁ&i e. e‘

K h
(305 MC chine
Vi ar of mach
When switch \ W \e
actuat Y wit -
lic -0 SCR e hy-
i CH TRIP @G pump is
ACTUATING 8 ping oil back to
r | nk. There is no
ssure | 7 pressure on the
ports of ) cylinders.

Note: LS-1 & LS-3
aretiedin together.
The last switch to
be actuated re-
lieves the pressure.

acessive noise and hydraulic oil heat will be noted
unless switch is actuated when knife is in the up
position.

Instructions for Setting Limit Switch
1. Knife must be in extreme up position with power

on.

2. Loosen knife switch collar lock screw and adjust
the trip so that it actuates the switch. (You will
notice a difference inthe sound as the load is taken
off the motor.)

It may be necessary to loosen the switch bracket
lock screws and move the switch closer to the trip.

3. Tighten lock screws and test run machine.

27




KNIFE UP, CLAMP UP SEQUENCE VALVE (32B)

starts, but before the clamp lags or a hydraulic whine is
heard on the clamp up stroke. To adjust, remove hex
cap and loosen lock nut. Turn adjusting screw in for

|
|
‘ Valve mustbe set so the knife goes up before the clamp
|

| more clamp lag on up stroke. Operate cutter through
| an automatic cycle and visually check knife and clamp 4
| up sequence. Continue to adjust to proper setting. é

Tighten lock nut and replace hex cap. 2

Manual Clamp Treadle Switch ‘\‘
(305MC & MCD machines only) 0 \ /

View from Lh. side of machine 0

When switch is not actuated When switch is actuated,
the clamp will automatically it energizes "R2" relay
return to up position. which isolates the clamp
up circuit and the clamp
will remain down. The
% clamp can be returned to
SHITCH CAM the up poiitjon ?gainlby
LOCK SCRE operating "lower" portion
o of the treadle, or it will
Foot switch is actuated by the return automat ically after
cam when stepping on the a cut cydle.
“upper” portion of the foot
treadle. o
If the cam does not trip the switch it is po grn ?
out the “up” solenoid in the hydraulic ) ?
Instructions for Setting Li 90 ‘g
1. Foot treadle shoul imits sprin eutral a ¥
position. (Switctd sh not d at thi
time.) \g
2. Lo & msot r
n'of the flaig the swv .
%et adle opera-

‘@

28 F.250-B/CHAMPION/OCT 89



ELECTRICAL DIAGRAM MC AND MCD (MACH.)

BUL. oL

= 709 i |
p M N
- 2M—] | 2T oToR
P aT,
START

Ll STOR,, |

| L2
I IOVAVQJ_'—L:'—%,__@H*_‘M 1oV,
IM.A" \

T e e ZOQG \&‘

c 6}
22
LS3 NO 33 R2 “ 0
21 UT i
G Rie T2t ‘. \%dP)\
LN ! | 30 L2 “ e‘
RC. p—-» .
= a2 N 6»

b Hi o SN RS \\,“

N AN
§y/ ® QIGHT >
T

ELEC ®IA ':“ (MCH.)
@b LAy
e

]MAI
3 Ls-2 nm R 12 L2
0 o ¢ |——q>——®—4
C NC.
cuT cuT
13 77 4 12
ES-llne | |
2 NC | 5 ! up
c 5 | 6 L2
L o eo—— DOWN
3 7 8| R9 A L2 |
LT

SW.
I A L2 & NOTE: LIGHT LINE ACCESSORY
EQUIPMENT ON 230MB

F.250-B/CHAMPION/OCT 89 ) 29

T B O

A LA - DO A OO L RO . }o00 R O NN U R I R N R O R N R R R IR RN R
R R A A T e L P A R R A U IO O N UL R IR




AUTOMATIC SPACER MBD AND MCD CONTROLS

BRAKE RELEASE

' PILOT LIGHT
[4) N~
e |
ua MFG% v = - .
C| | (600 12-16V.
@ =)
1891 (G.E) %
o >
=
IF——{ R. E
15 AMP.
SLO-BLO
ARMATURE :
—~LamMP FUSE o

2

F-2 FIELD FUSE

0%

‘® FoR. =
ol o

‘ T AN
o t‘ B, e A
‘( Q St ;z.s
: oL @ @
\ ] i
N 555
LAMP, . v CR3 4 PDT i
> Pl S 4
CLOSED 12 CRI SW.2 4
ON UP) o CRI- aumo ¢

CR2
¥ N @ SPDT
CR3 Nt
' CRZ
T2

13 CIRCUIT PL.

30 F.250-B/CHAMPION/OCT 89



SERVICE CHART

CAUTION: Never work on this machine

with the power on unless the instructions
say the machine must be on. Lock the power off
at the wall disconnect switch.

CAUTION: Loosen hydraulic connections
slowly to bleed off any trapped pressure!

If there is a problem with your cutter that you or your
service department cannot fix, contact the dealer from
whom you purchased your machlne

TROUBLE

PROBABLE CAUSE

REMEDY

Pump not delivering oil

Unit not driven in direction indicated | Must be reversed imme Y % pre-
by arrow. vent seizure of p to lack ‘

of oil.

Pump not delivering sufficient
power

Not enough oil in tank.

Add gi Oxary. 0

Clamp fails to hold pressure

Defective Check Valve. Head lic ‘

Knife stops in stock

Pump noisy and

Knife too dull.

33, p

3 ‘ eut and flush by oper-
S i May have to replace
top line (ow e if re-settmg does not restore

Remove and clean filter thoroughly
If screen fills with residue again,
the cups in the cylinder are going
bad and should be replaced.

Adjust Knife-Bar Gibs,
See Maintenance Section, Page 6

Oil may be low in tank.

Use sharp knife.

Add oil to “full” level.

ncav

Wide 8, narrow in center

Excess moisture around edge of paper. | Store paper properly in dry location.

Concave Cutting—

Variation from top to bottom
of lift ground.

Mostly on soft stock — not firmly
clamped. Knife dull or incorrectly

Adjust clamp pressure, use knife that
is properly ground and sharpened.

How often do you change blades? This decision is affected by many things: Chiefly, the kind of stock being cut,
but also by the quality and temper of steel in the knife blade.

Whenever possible, stocks such as gummed, antique, blotter and cover paper should be cut with a sharp knife and
defer cutting of chipboard, etc., until the knife becomes dull or just prior to changing knives.

Under normal cutting operations, blade should be resharpened after eight hours use.

F.250-B/CHAMPION/OCT 89

31




e T A e

F.250-B/CHAMPION/OCT 89

1aysem LSFI-A
12400 TLLEDT-A
fury deus 66810T-A
dumsng CLLEOT-A
MNVLI 'JAH T [o0dg aA[Ep TI6LTT 09 T m:ﬁnm il ey
1 g 1iseD T-9€11-S | 65 I duysng PLLEDT-A
1 11e) 1-6901-3 | 8§ [ 1e2§ 9511-§
5 5 1 aA[EA ABM INO. 8Tt LS I 100d§ QA[EA TLLEOT-A
1 ury 0., 91-s | 95 1 13sE0 8PEOTA
OO o0
o Do0O 1 PIojluel] T10vk | SS [ (ISd00ST) 2A[BA Jori2y £-ZETI-S
1 g 180D 950¢ | S I 1aysep LEP9-A
LEAASVD  MAIN HOL 1 DI 18403 D950€ | €5 [ 310§ 8TI701-A
NOLIGH 9 IaYsEMY20T £8L66 (4 I IDUSEM BABM T#OF01-A
PEIL™S Q9 A.Em.c. Hoed Iemod uumu. Maldg 1s T ulg 2006-A
1 anig DEITS | 08 I Bury £PI1-S
1 DI 15D 9E11S | 6F I Rury T-ER1T-S
Apog A[BA £ETROT | 8F I (T1) 33 aueA 6611-SS
uo sjopon g B 1isED PETIS | Lb I 10109 PBTLTI-A
an - 1 u3aag 0611-S
AluD BIOPOW BH G WH E6L ¥ I m:ﬁ __.Mwmww MH g I3YSEMNO0T £8LO6A
Aluo S10pOp DM B BW YH .. 3nyg 9L0L-A b 8 M315 TPe0T-A
Apo 5 (3 1 aqn [ winiay |10 OLI6TI-A
s ws | reres| | 1
g . laurelay LSLEOL-A | 1¥ I aye|d Inssald £00V0T-A
ey [pvel-A | OF 4 uld D9Z8-A
Aoy 1011 | 6E 1 peay dwng €9EP0T-A
duteag LyIT-S | 8¢ [ Jutreag 10L1-A
anig 8L9T-A | LS 1§ 1a0edg BEII-S
Sunysng 8615 | 9¢ I Bury deug LETI-S
12A0)) £50F | st [ ajelg ayjeg SEPPIT-A
100§ 6L860T-A | b I aqny, SELECT-A
mang SEIVOL-A | €5 I 199580 805-8
AWYN WAGWAN | "ON | "0.03¥ AWVN LuVd AIEWAN
? 14vd A9Y | “LNVND 13vd

ROILYIWHOANI ¥ WL 04
WASSY NIV H3MOJ
01 43434

OATd 5L0L
Y ¥
@ Y
=
S

NO1sld Zkb6Z1
H3IAOD §1kEZT

L3ddod
ErFETI

ATNO 350€ NI Q3SN

32



91-3d

( )-809%¥+

) 43did 3
[L ]

AWve 30 IWYN

Q314103dS ISIMEIHLO SSTTNN
S3DA3 dWVHS HENE-30
U — 3sWHo3 MBS SY
| it ] o “ "INV 3TYDS 10N 00 .

oot Bemmarva A8 aaEeuzens | el ‘ 4= LRI UVITONY
| =& -=r-or um] B ~or> sva] g1 2 T S
| gt B pmenmmen g i
ANYROD AHINIHOVI SONITIVHD 3HL » CII4D3S ITMUIHAO LON SNOFSNIMG NO FONVHTIOL

"3LVIA30 LON 0C 02-809Z L-¢ 01-809Z1-V

33

(31874 dWYTD IS4 SINIH)
o "ONIN3JO dWYT) 3L 61-808z1-¥ be05zi-

-

NYHL S§37 ,€ 34V 8 7 ¥ SNOISN3WIO 81-809Z 1-¥

8 ¥
3¥NS 38 ¥3LLNJ 3ZIS HYINDILUYd ] v Y

¥ 404 CIY ONIDOOF ¥ ONIL23T3S NIHM £1-80921-Y z | vi| S| s |zs | teovziev

ERINN 918092 -y z Mn vl mq By S | 98097L-v

e

g

$1-80971-¥ z Sl o] S| 2w | sgoszi-v

b1-809Z |-y el | & g v | v-80921-Y

£1-80921-Y Uz |z ] 8c| %¢|2/i-e | c-s0%21-w

Z1-809Z 1- ¥ 12|z gz | gz | -€ | z-e09z1-v

M| molmo o [n e |ma | mea s

il Eehed [atcd (7SS PO | ST RV J Fr)

e |

1 1-80521-1 ¢t | 2u| 2| (2]esi-z | 1-s09zi-¥

(- 439)
3| 8 | v jNINIO| wy3EWnN L¥vd
dhy 1)

H0D ‘WIQ SIHL HOY4 HINI NY 40 m 1JvHlENS ¢

“dWY1d 40 33vd4 WOLL08
0L 378vl 40 dOL WOYS JUNSHIW "2

“3LY70d dWYTD 3STW4 3A0W3Y UL

1SMOT104
/ S¥ 03NIWM3IL30 39 0L 3uy
89 ¥ SNOISNAWIQ ‘031517

v 10N SONINIdD dWyT2 HO4
s i 310N

b r H 3 8 v ¥3EWNN 1uvd ] r H 9 4

w
a

011y31ddY
J14123

4 0L g3 14vA

NYD NOISN SIHL

"33U7d AMO NI 3HOLS W

"SL¥0J N3I3ML3E
ATLHI 1T ONYS
AN3ITWAINDI
H0  ¥3nbov1
a ¥¥370 S1¥0D Z
¥3773s
ONIONYS S1Y0D ¢
TON|LY0D
JAILIIL0Ed ATddY
INIdHYM Q1DAY 0L

r EERLEET

UNILUW NI3ML3E

3N79 JooM anisn
AT34N035 ¥3HL390L

Sievd 170 M3¥IS  “Z

‘0310N SY 1d430X3
3903 dH¥HS INOW3Y
“3094HNS aNvs
"HLON3T Q3¥Is3g

JOGGING AID A-12608-( )

W3YIS aoom HLIN
NYHL ¥¥3ud L1ON 00 :3LDN

a, b3y (9)
M3¥IS 0DOM Q¥3H Ly1d4 8 "DN

713M00 QOCMaM¥WH

ATd 4 - SSANNDIHL ._a._xu._.uzw
I Ad § -SS3IMNIIHL ._q_xm_;thw

(Poompa®BH) ouvos 310 34wk

9| Jdv misann

F.250-B/CHAMPION/OCT 89

0L SidYd NIADOM 1ND L
$ SNOLINYLSN|




Y
it
ERARAT ARG R

S
R R R R R A R R R AR A RN R R R R H R R R






